

## Test Report

No. : CE/2008/21055    Date : 2008/02/19    Page : 1 of 3

PACIFIC EAGLE ENTERPRISE CO., LTD.  
NO. 1, ALLEY 152, LANE 566, SAN FENG RD., FENG YUAN, TAIWAN



The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : NEOPRENE  
Style/Item No. : CS  
Sample Receiving Date : 2008/02/12  
Testing Period : 2008/02/12 TO 2008/02/19

Test Result(s) : Please refer to next page(s).

*Shin-Jyh Chen*

**Shin-jyh Chen / Asst. Manager**  
**Signed for and on behalf of**  
**SGS TAIWAN LTD.**  
**Chemical Laboratory - Taipei**

# Test Report

No. : CE/2008/21055    Date : 2008/02/19    Page : 2 of 3

PACIFIC EAGLE ENTERPRISE CO., LTD.  
 NO. 1, ALLEY 152, LANE 566, SAN FENG RD., FENG YUAN, TAIWAN



## Test Result(s)

PART NAME NO.1 : BLACK RUBBER

| Test Item (s): | Unit  | Method   | MDL | Result |
|----------------|-------|--|-----|--------|
|                |       |  |     | No.1   |
| PFOS           | mg/kg | With reference to Environ. Sci. Technol.2005,39,3904-3910 Exposure Assessment and Risk Characterization for Perfluorooctanoate in Selected Consumer Articles. Analysis was performed by LC/MS. | 1   | n.d.   |

- Note :
1. mg/kg = ppm
  2. n.d. = Not Detected
  3. MDL = Method Detection Limit

## Test Report

No. : CE/2008/21055    Date : 2008/02/19    Page : 3 of 3

PACIFIC EAGLE ENTERPRISE CO., LTD.  
NO. 1, ALLEY 152, LANE 566, SAN FENG RD., FENG YUAN, TAIWAN



\*\* End of Report \*\*